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Tubbs de Acero cle México, S.A
Carr. Mty-Laredo Km 242
Apartado Postal 43

(65550) C. de Flores, N.L Méx.
(52) 81 B305 9600 tel

(52} 81 B305 9620 fax

Numero: Pagina/Page:
CERTIFICADO DE CALIDAD Number:
INSPECTION CERTIFICATE 16301 1DE1
( DIN EN 10204 3.1.8 - ISQ 10474 3.1.B)
Vendido a: PLESA ANAHUAC Pedido del Clienta No: 1418 1477 Lista de Empaque: 8332 Fecha/Date:
Soid to. Customers Order No: | Packing List 13 de Julio de 2006
maumnmnwﬂ_u:www.m&aaammﬁanwao«mn%naa and Steel Grade Dimensiones y tolerancias / Dimension and tolerances |Factura/invoice:
Seamisss Fittings according to ASTM A 234-37, AZ34-04 | ASME A/SA 234 WPB - Bocas / Ends
NACE MR 01.75-2003 - Conform to ASME || Ed. 2001 ASME B 16.9-01 and ASME B 16.28 edition 1994 Biselado / Bevelled ends
DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION PRUEBAS MECANICAS / MECHANICAL TEST PRUEBA DE IMPACTO 0°C / IMPAGT TEST 0°C
SF. ENCLA ESF. R DUREZA PROMEDI
o e e TR DESCRIPCION / DESCRIPTION YLD STRENGTH | TeNoKE S ELONS- | HaroNESs _uwﬁmmm%nﬂma w1 aiee 1 ol _><m§om
(Mpa) (Mpa) HB Joules
i T27434 o CONC. RED. 10 X 8 SCH-STD 347 485 32 119
2 T27435 6 TEE B SCH-STD 300 473 34 121
3 T27887 54 TEE 8 SCH-STD 310 490 48 122
4 T25993 8 RED. TEE & ¥ 3 SCH-STD 303 471 & 109
5 T27434 15 RED. TEE 8 X 4 SCH-STD 347 485 32 119
3 Ti8325 3 RED. TEE 8 X 6 SCH-STD 307 478 14 139
7 TZ6966 11 REL. TEE & X 6§ SCH-STD 280 484 34 116
T P
ANALISIS QUIMICO / CHEMICAL ANALYSIS Gque los resultados de los Analisis Quimicos y Prusbas Mscanicas
"PROCESD COLADA COLADAMNEAT | %C.E.| %C | %Mn | 9.B %S %S | %Cr %Cu | %Mo | %Ni Yy %Nb
PROCESS HEATCODE | M.P/MOTHER PIPE R i R s i Sl
CF TZ7434 27434 0.297 10.160 [0.670 |0 002 |2 002 |0.280 {0,060 |0.07¢ 0.026 |0.040 |0 coo |[o 600 | ol proveedar de Materia Prima (Tuberla) confarme ASTM A106Gra0eB can e
‘n—u T27435 27435 D.3C0|0.160|D.670 [0.009 |0 po2 0.270|0.07C |0.076 0.038 |0.0306 |0.000 0.000 cartify that result of anaiysis and test are trus and comeet
CF T27887 27887 0.309 |0.170 |0.690 [0.010 |o. 002 0.280 |0.060 [0.080 |0.025[0.030 [o.000 0.000 of the tast Issued by the andior suplier Raw
CF T259493 25993 0.315|0.160 |0.680 |0.007 {0 002 [0.280 |0 050 |0.070 9.027 10.03¢ |2 Doo 0.000 praterial (Pipe) cents coaform lo ASTM A108 Grade B N*
CF T27434 27434 0.297 |0.160 |c.670 Jo.009 |0, o2 G.260 |D.060 |0.078 0.02¢ |0.040 |o.oco 0.000)| pEoO7139 06007133 06209625
CF T1832% 18325 0.318 0,180 |0 670 |D.009 |0.001 0.260 |3.060 |0 056 D.042|0.030 |0 coo 0 000 05025387 06307139 04025781
_nm T26366 26966 0.34310.180 (0.810|0.009 |0.004 [0.300 |0.060 [0.092 o 0351C.050 [0.000 |o.000 £003135
Este material cumple con les requerimientos especificadas n la orden”,
"The matarial of this heat numbar above iz in compll

Frormano en cales a TA0"C-B40C, sririado o
e Formads en s sormatzede » 0T ma
[Tiermpo de pemansnca 10

frapectitn Drmenaicne: Satetactsria
HF: FORMADC EN CALENTEMDT FORMED

Hok formes fitings n = range fom 780°C 13 B40°C, cosies m 8 ar
Coid fermad nomalzsd ot 407G ma.
Hiskhng ma 10,
Vaus dmersiensistecy: Setisfachry
CF FORMADO EN FRICVCOLD FORMED

with the requiremants specified in the ordac

The Products described herein were
specification and are identified with

produced in accordance with the above referenced
the "R" which is permanently marked on each fitting.

Jefe de Aseguramiento de Calidad:
Quality Assurance Coordinator
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